NCG Draft Guidelines

Embryonal tumours

CN
(Medulloblastoma/ NET/ATRT/PmeobIastoma)

Clinico-radiological suspicion of CNS

embroynal tumor

v

Infant (Age <3-yrs)
Upfront ChemoRx
with RT deferred till
3-yrs of age(A)

Maximal safe resection(A)
(2" look surgery if required) (B)

Molecular sub-grouping for Medulloblastoma(B)
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Neuraxial staging(A)

MRI of brain & sagittal
screen of spine with
contrast; CSF cytology

A 4

Clinical low or

Clinical low or
standard-risk
diseaseChild (3-
18yr)with
residual Tx<1.5cm?
and no metastasis

\ 4

standard-risk
diseaseAdults(>18yr)
withresidual
Tx<1.5cm?and no
metastasis

Clinical high-risk or very high-risk disease
Children 3-18 yrs or adults>18 yrs with
residual ds>1.5cm?and/ or presence of
neuraxial metastasis. All other embryonal
tumors (PNET/ATRT/Pineoblastoma)

v

Low risk disease
(WNT-MB and Grp 4
with Chr 11 loss) in

children <16yrs without
neuraxial metastases

|

Reduced dose CSI
(23.4Gy)+ tumour bed
boost (30.6Gy) +
chemotherapy(A)

Molecular Risk-stratification

'

Standard risk disease

Non metastatic SHH-MB without p53 mutation
Non-metastatic Grp3-MB without MYC-amplification
Non-metastatic Grp4-l\|/IB with intact Chr 11

i

Il

High-risk/Very high-risk disease
(LCA medulloblastoma/ Group 3/
MYC-amplification/SHH with p53

mutation)

Adult (>18 yrs)

v

Children(3-18yrs)

|

v

Standard dose CSI:35-36Gy/20-21#/4
wks+ Tx bed boost: 18-19.8Gy/10-
11#/2-2.5 wks without adjuvant
chemoRx (A)

followed by

Reduced dose CSI with weekly VCR
CSl: 23.4Gy/14#/3 wks + Tx Bed Boost
of 30.6Gy/17#/3.5 wks

| 6-9 cycles of adjuvant chemoRx (A)— |

followed by

6-9 cycles of adjuvant systemic chemotherapy

Standard dose CSI with concurrent carboplatin followed byadjuvant chemoRx(A)
CSl: 35Gy-36/20-21#/4 wkswith concurrent carboplatin during CSI

+ PF Boost or Tx Bed Boost: 18-19.8Gy/10-11#/2-2.5 wks

(Consider focal boost to gross metastatic deposits: 5.4-9Gy/3-5#)

A= MANDATORY
B= OPTIMAL
C= OPTIONAL




Chemotherapy regimen for CNS Embryonal Tumors

Concurrent chemotherapy during RT

1. Standard-risk disease: Inj Vincristine 1.5mg/m? IV weekly for 6-7 weeks during RT
2. High-risk/very high-risk: Inj Carboplatin 35mg/m2 IV daily for 1% 15 days (of CSI) 1-4 hours prior to RT

Adjuvant systemic chemotherapy regimens (any

Drugs ‘ Dose ‘ Days and Route
For children (>3-years) and adults
Regimen A- Packer’s (6-9 cycles every 4-weekly)

Cisplatin 75mg/m? Day 1 only IV
Lomustine 75mg/m? Day 1 only orally
Vincristine 1.5mg/m? Days 1,8 and 15 IV
OR
Regimen B- Packer’s (6 cycles every 4-weekly)
Cisplatin 75mg/m? Day 1 only IV
Cyclophosphamide 1000mg/m? Daysland2 IV
Vincristine 1.5mg/m? Days 1,8 and 15 IV
OR
SJMB96 Protocol (4-cycles every 4-weekly)
Cisplatin 75mg/m? Day 1 onlyin alternate cycle IV
Cyclophosphamide 2000mg/m? Days2and3 IV
Vincristine 1.5mg/m? Day 1 only IV
To be followed by stem cell rescue after each cycle
OR
CET Protocol (6 cycles every 3-weekly)
Cisplatin 75mg/m? Day 1 onlyin alternate cycle IV
Cyclophosphamide 1000mg/m? Daysland2 IV
Vincristine 1.5mg/m? Days 1and 8 IV

For infants (<3 years): every 4-weekly for 12 cycles

Baby Brain Protocol
Cyclophosphamide 1000mg/m? Day 1 only IV
Carboplatin 565mg/m? Day 1 only IV
Etoposide 150mg/m? Days 1-3 IV




